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W600/UT AR KNIFE MECHANISM
REF. PART NO.

DD = DD =

NO. HEBE & K NAME QrT.
1 350207-91 X 2 & (#) KNIFE HOLDER ASSEMBLY 1
2 350207A91 X R & (#1) KNIFE HOLDER ASSEMBLY 1
3 350208 L# COVER PLATE 1
4 350209 VoS — LEVER 1
5 3502094 VX — LEVER 1
6 350223 B & WASHER 1
7 7134 EXY /M4 SCREW 1
8 350210 TXRE LOWER KNIFE HOLDER 1
9 350222 B & WASHER 1

10 350223 B & WASHER 1
11 240254 B & WASHER 2
12 7134 EXY /M4 SCREW 2
13 350224 # il THREAD GUIDE 1
14 7135 ExXTY /M2 SCREW 2
15 350220 T X R LOWER KNIFE 1
16 7135 T2V /M2 SCREW 2
17 350218 kX 2 UPPER KNIFE 1
18 7136 ExT /M1, 6 SCREW 2
19 7137 TxY /M1, 6 SCREW 1
20 350217 XM/ F X2 GUIDE/KNIFE LOWER 1
21 350215 AR FLAT SPRING 1
22 350211-91 X A @ EW (M) GUIDE KNIFE HOLDER ASSEMBLY 1
23 350212 XZEBEEMN (4) GUIDE KNIFE HOLDER ASSEMBLY 1
24 350213 75 % v b BRACKET 1
25 7134 TXxT /M4 SCREW 1
26 350223 B & WASHER

27 350221 BN % FLAT SPRING

28 7135 EXY /M2 SCREW

29 350214 2R =Y - SPACER

30 350216 AN FLAT SPRING

31 350219 757y b BRACKET 1
32 7071 LY /M2 SCREW 2
33 350228 WA Tt SPRING 1
34 7007 T2V /M3 SCREW 1
35 350227 B & WASHER 1
36 7007 E%xY /M3 SCREW 1
37 350225 A BRACKET 1
38 350226 757y b BRACKET 1
39 7007 T2V /M3 SCREW 1
40 7018 EXTY /M4 SCREW 2
41 350200 K2y /M5 SCREW 1
42 240255 E # % % SPRING 1
43 350201 Y XA BRACKET 1
44 4758 k%Y /M5 SCREW 1
45 4805 ABFYE/M5B NUT 3
46 350202 v XN BRACKET 1
47 350223 B & WASHER 1
48 7134 XXV /M4 SCREW 1






W600/UT LERiLLIGHE UPPER THREAD WIPER MECHANISM

REF. PART NO.

NO. HEB2ES 2 ® NAME QT.
1 350062-91 LEH#HL A (M) THREAD WIPER ASSEMBLY 1
2 811063-91 v Vv 7 14 F SOLENOID 1
3 350031 7355 v b BRACKET 1
4 7019 ¥RxIV /M4 SCREW 2
5 306553 ZA GUIDE 1
6 202522 Ik X & RING 2
7 350026-92 7 5 7 (#) CRANK ASSEMBLY 1
8 350026 2957 CRANK 1
9 4500 XYV /M5 SCREW 1

10 350027 B ey PIN 1
11 200555 Ik X & RING 1
12 7009 E¥XTY /M3 SCREW 1
13 350028-91 734 v kb (M) BRACKET COMPLETE 1
14 350029 TS5y FF& BRACKET 1
15 350058 *H A THREAD WIPER 1
16 350034 & WASHER 1
17 7008 XYV /M3 SCREW 1
18 350059 L AYES FLAT SPRING 1
19 7061 X2 /M2 SCREW 1
20 748005 FAaryrr2yv7 CLAMP 2
21 7019 ERxTY /M4 SCREW 2
22 708004 EY XAy F () KNEE SWITCH ASSEMBLY 1
23 303010 755 v b (M) BRACKET COMPLETE 1
24 197 7357 v b BRACKET 1
25 4300 AAXRY /M5 SCREW 2
26 4805 A+ EFE/M5 NUT 2
27 204585 B & WASHER 2
28 4910 A2V (%) /3. 5 SCREW 2






W600/UT XRBTid
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UTES U.T. DEVICE

BERR R #E() THREAD TRIMMING MECHANISM
REF. PART NO. (ELECTRIC TYPE)
NO. BEREE % W NAME QT.
1 811067-91 v Vv /2 14 F (&) SOLENOID ASSEMBLY 1
2 350197-RA 7 347 v b BRACKET 1
3 4515 wVESME6 BOLT 2
4 811048-91 Y Vv /J A4 F SOLENOID 1
5 4531 FFxTY /M5B SCREW 3
6 350011 Ll SHAFT 1
7 240130 E # \ * SPRING 1
8 201665 o - COLLAR 1
9 5084 AARXT/CH SCREW 1
10 350199 7577 CRANK 1
11 4808 AAFV /M8 NUT 1
12 201665 AT - COLLAR 1
13 5084 AAXY/CH SCREW 2
14 240062 B 4 WASHER 1
15 4820 ANAIFY /M5 NUT 1
16 7088 U+w b/ M5 NUT 1
17 350198 737wk BRACKET 1
18 7027 FxT /M5 SCREW 2
19 750014-91 % — =+ M ®»w 2 X (# ) TERMINAL BOX ASSEMBLY 1
20 760149 2—-3IF NV TR TERMINAL BOX 1
21 760150 g2/48 - F vy 7 A CAP 1
22 7018 FrTV /M4 SCREW 2
23 750015 wFEE (44) TERMINAL BOARD 1
24 4020 FExrT /M2, 5 SCREW 2
25 9A2519 # R K INDICATION PLATE 1
26 747005 a-F7w vz BUSHING 2
27 T47006 a-F7wvwva BUSHING 1
28 7019 FrTY /M4 SCREW 2






UT#E U.T. DEVICE
FB) ) #EE(2) (z7-) THREAD TRIMMING MECHANISM (2)(AIR TYPE)

REF. PART NO.

NO. BB EE & & NAME QT.
1 350231-91 xx7 >y vy — (#) AIR CYLINDER ASSEMBLY 1
2 350197-RA 7 34w b BRACKET 1
3 4515 "WV /M6 BOLT 2
4 350186 VaAqd st JOINT 1
5 350199 29577 CRANK 1
6 4808 AAFYEF/ M8 NUT 1
7 350188 AN—-Y - SPACER 3
8 4561 ¥xY /M5 SCREW 3
g 350011 i SHAFT 1

10 240130 2 AN SPRING 1
11 201665 Ao - COLLAR 2
12 5084 AAXY/CH SCREW 3
13 240062 B & WASHER 1
14 4820 AAFYEF/ M5 NUT 1
15 7088 U+v /M5 NUT 1
16 513065 AU RS S CYLINDER 1
17 601095 i F CONNECTOR 2
18 350187 7355 v b BRACKET 1
19 350050 755w b BRACKET 1
20 7009 XY /M3 SCREW 2
21 750014-91 &% — X+ M ®w 2 X (# ) TERMINAL BOX ASSEMBLY 1
22 T60149-KA %2 — X 4+ W i® v 2 A A& 4 TERMINAL BOX 1
23 760150 gF/ 2—-—Fnmwxy 2 A CAP 1
24 7018 E¥xTJ /M4 SCREW 2
25 1750015 wmFeE (48&) TERMINAL BOARD 1
26 4020 rxvy /M2, 5 SCREW 2
27 9A2519 £ R iR INDICATION PLATE 1
28 747005 2-FKTw¥va BUSHING 2
29 747006 2a-F7w¥a BUSHING 1
30 70189 ETxTY /M4 SCREW 2
31 350237 757 v b BRACKET 1
32 4567 2TV /M3 SCREW 2
33 4819 AAIFYEF/ M3 NUT 2
34 562022-91 RE#H SOLENOID VALVE 1
35 527009 A¥—-Farvyboa->—- SPEED CONTROLLER 2
36 601068 # F CONNECTOR 1
37 600010 Fa-—-7 TUBE 2
38 600101 Fa-—-7 TUBE 1
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UT#R U.T. DEVICE

I7—-RIBTHB S EE PNEUMATIC FOOT LIFTER

REF. PART NO.

NO. W& E S & -3 NAME QrT.
1 511013-91 >y v & — (#) CYLINDER COMPLETE 1
2 511004 7Y v - AIR CYLINDER 1
3 601068 i F CONNECTOR 1
4 350189 TS5 5w b BRACKET 1
5 4515 TNV b/ MEG6 BOLT 2
6 202045 N X e SPRING WASHER 2
7 202433 B & WASHER 2
8 179449-25 4 B #H DRIVING PLATE 1
9 5594 T2 /CT SCREW 1

10 301495 B & WASHER 1
11 5426 AABAFv P/ H11 NUT 1
12 561021-91 ®B&E A (4 ) SOLENOID VALVE ASSEMBLY 1
13 561010-91 B # # SOLENOID VALVE 1
14 601095 M P CONNECTOR 1
15 601086 i F CONNECTOR 1
16 600101 Fa2-7 TUBE 1
17 600099 Fa-7 TUBE 1
18 4911 XXV () /4. 1 SCREW 2
19 522007 V¥EFal-—4%-— (#) FILTER/REGULATOR ASSEMBLY 1
20 522008 24NV 8 —VFal—4%—FILTER/REGULATOR 1
21 300372 T35 5w b BRACKET 1
22 601053 M F JOINT 1
23 601049 =X aA b CONNECTOR 1
24 608002 274 %Y —-)V, K HOSE BAND 2
25 4910 XY (®),/3. 5 SCREW 2
26 4304 ANAIXIY/ MG6 SCREW 2
27 210061 B & WASHER 2
28 4806 AAFY P/ ME6 NUT 1
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